
5-9

5

G

1

8

18

16

15

14

17

7

6 9

10

2

3

4

11
512

10
13

TYPICAL
2 PLACES

TYPICAL
2 PLACES

FRAME
CONNECTION

F1
TERMINALA2

TERMINAL

A1
TERMINAL



ITEM PART NO. DESCRIPTION QTY

1 2 3 4

1 1012316 STARTER / GENERATOR ............................................................................................. 1

2 1015240-01 BRACKET, MOUNTING ................................................................................................ 1

3 1015241 BELT ............................................................................................................................. 1

4 1014289 PULLEY ........................................................................................................................ 1

5 1016883 BRACKET, ADJUSTING ............................................................................................... 1

6 0000705 SCREW,  HEX HEAD CAP,  3/8 - 16 x 1 1/4 ................................................................... 2

7 0000357 WASHER,  LOCK, 3/8 ................................................................................................... 2

8 0000706 NUT,  HEX,  3/8 - 16 ...................................................................................................... 2

9 1015331 SCREW,  HEX HEAD CAP,  M8 x 1.25 x 25MM .............................................................. 2

10 0007174 WASHER,  LOCK, 5/16 .................................................................................................. 3

11 1016074 SCREW,  TORX HEAD,  M8 x 1.25 x 18MM ................................................................... 1

12 1015932 BOLT,  ROUND HEAD SQUARE NECK,  5/16 - 18 x 1 ................................................... 1

13 0001242 NUT,  HEX,  5/16 - 18 .................................................................................................... 1

14 1012384 WIRE ASSEMBLY, #6 BLACK ....................................................................................... 1

15 1015920 WIRE, GROUND ........................................................................................................... 1

16 0007473 NUT,  NYLON  LOCK, 5/16 - 18 ..................................................................................... 1

17 0001241 WASHER,  FLAT, 5/16................................................................................................... 1

18 0007173 SCREW,  HEX HEAD CAP,  5/16 - 18 x 3/4 .................................................................... 1

STARTER / GENERATOR MOUNTING

5

G

5-10


